| NI TI AL ENVI RONMENTAL EXAMI NATI
OF

BRAC UNI VERSITY

BRAC

UNIVERSITY
Inspiring Excellence

BRAC University New Ca
Mer-Bhdda, Dhaka, Bangl adesh

T L L L et
i

ot e -—'”P'__
WHHERTEL e F

SUBMI TBED

BRAC UNI VERSITY

June2024






Tabl e of Content s

ABBREV I AT.L.ONS ettt rmmee st e e s e X

G L O S S A R Y et e e e e e e s anne e raraae e e X i

EXECUTI VE S UMMA.RY et sieestiee e eireee e X0 Vv

CHAPTEIR | NTRODUGQCT.L.ON. e 1

1.1 Background..of. . .t.he..proj.eClo ... 1

1.2 Objectives..af.. .t.he..s.tudy.. .. 2

1.S3cope of pr.es.ent. .Sty . 2

1. 4. Limitati.ons..of..the. . . St.udy. ... 2.

1.5 Initial Environment al..Ex.ami.nat.i.o@ (1 EE)

1.6 RepPOTr L St LGl Ll B eermee e e eaeas 3
[...]
along with perceived benefits, risks, threat
consul tants paid the utmost care in recordin
t heEReport .

The i ssues were as foll ows:

x An Overview of the project, i1ts backgroun
et c.

x Overall i mpact on the surrounding physic
observed or anticipated by participants
operati onal activities.

x Overall safety and other precautionary me
di saster.

x Local Peopl eds aspiration about proposed

10. 3 Peopketion

246Durithg dikoccaakipeople mentioned that the

BRAC University may create some probl ems. S
t heir pr oftehses icoonesa hdeueenotcoc upati onal groups as
This empl oyment situation may | ead to growth
in soci al i mbal ance such as | oss of social t
detri oration of | aw ancevemrdern ni getnlee all g c pleiotpy
have a positive attitude on constructing per

10F4ndings of the consultation

247There are some positive as well as negat:i
peopllhee. advantage and disadvantage of t he g
mentioned bell ow

Advant ages:

x This university will provide higher degre
ri ght <choinciensd efdors tcuadeenetrs wheduoneadi bnsf as
This proj eatnwvwirlonmnernetatoefam ead ma mtgp a3 h ve é |
Mo s t of thdhapar aill ciep@lytr soeececnabout the proc

because they are ththéopadgapetopl e | iving
x |t wi | | create empl oyment for | ocal peop
empl oyee section.
x I n general, the | ocal peopl ebs response |
woul d bet cloenfpmejdect premi ses onl y.
't is hopeful -¢oormrmmiacnceondietisormi @f t he p
Participants seem to be happy for the i mp

| EEf BRAC Uni v-Basiday ®dhaMar ulBangl adesh 114



The d
x Th
pe
on
x Th
co
x Th
el
x Di

ch
10. 5
248Th

i sadvantages are noticed by || ocal peopl
e proposed project will change the |ife
netrate into the traditional culture an
individual, family as well as society.
e project wi || I mpact on road communi
ngestion.

e extra human pressure wil/ mani f est

ectricity, Gas, health services, housin

splacement of habi tlaamtddmayst begatmays dbme |

ange their profession.
Suggestion from | ocal peopl e
e suggestionspaopel eaoticed by | ocal

x Ensuing own electricity service gsro dlhiante .i

x Semdnagement o f health and water supply
uni versity.

x Ensuring adequate hostel facilities for e

249Th

e overall opinion of the participants

consul tation is positive toward wedndotmeuct i
project to be i mplemented as soon as possi |

10. 6

BRAC
expec
consu

Future Stakehol der Engagement and Discl

i s weébcrarkinmogend mmu rt ihtey antdsewbkaibmengdg P
ted that there would be anfeabdak het ak:
' tation i s rtlye i oweddi stiidadb eo fd iBsRcAICo sUend veetr

| EEf BRAC Uni v-Basiday ®dhaMar ulBangl adesh 115



250
spr
Sha
Ar c
stu

25
pr
V 0
ma
i n
el
co
sScC
i mp

O >D O >S5 — o k-

252
i mp
Con

X X X X

253
i mp
saf

| E&f

CHAPTEIRR CONCLUSI ON AND RECOMMENDATI ON

The BRAC University has taken up a proje
ead ovdeerc i @wl8 Isa:m% | ocated at Me2 2P Bgatdia |
rani, Badda, Dhaka 1212). Pl anning and
hitects Pvt. Ltd, -Srneapégh Eampasus$ed abhb
dent s.

|l mpact asls®wsisanientthe project will resul t i
construction and construction phase such
ume, <clearing of thHdowxdasrt,j mg pegttaondnr
y of them wil| be minimized such as air |
reased traffic volume wil/ have negative
ctricity andasgeads wlaesnaen dg eamedr atnicare. Al | t h

structing this wuniversity are not of hig
geod mini mize them through proper environ
| ement ati on.

Therefore, following EMP measures have be
acts and enhancement pl an for Il nclr easin
struction machinery should have proper si

Vehicle speed | imit should be 15 km/ hr on
Water to be sprinkled and construction ma
covered with thick polythene while transp

Construction materi altshe hpiug [de rbaeb Imy bb d ti we
pm to 4:00 am and should not be dumped on
The height of dyke should $er macet ai ned 3
Awar emrecsgsadamsal d be increased through publ
electricity, gas and water.

|l ntegrated drainage pl an nsahnoma dda ibrea g empsl yesn
and nat ursaylstdermrai nage

Use of Solar panedlGasds owyldi ke re nchhaulag elde
|l ntroduction of wused water recycling.
Keep suffici eann hceaumpbuesr. of Dbi ns

The University should have provision of t
angdt af f s.

Provi si on fodc irflegtisi dedste in & Is

Re morveea dtsriadcei ng activities to ensure maxi |
as wel |l as pedesltrtgn wal king

Ensure prédpmaernflagdrneleismg s used by tshafdtsuder

[l n addition t o ensuring t he occupation
| ementati on of Emergency Response Plan al
ety pl an, el ectrocution safety pl an, me

BRAC Uni v-8rasliday ®dthaMarulBangl adesh 116



management plan) should be enforced. Mor eoV e
health and safety would enhance the effectiyv

2541t is obvious; No project canebhei eopeamenteec
aspects. The benefimeardi agnpuiches dvewdldopmeryt b
sustainable i f the i mpacts are minimized th
contr ol measures as proposed and recommend e

care monitoring andvelubsegunéent monetary

| EEf BRAC Uni v-8rasliday ®dDthaMarulBangl adesh 117



REFERENCES

.ADB, 1992c: Guidelines for Health | mpact

Devel opment Bank, Mani |l a, Phillipines.

.Bangl adesh Meteorological Organi zation, 2

Dhaka, Bangl adesh.

.BBS, 2011: The Statistical Year Book of B

Dhaka Bangl adesh

.BNBC, 2006: Bangl adesh National Buil ding
.Canter, G. T. , 1983: Environment al | mp a
Engl and.

.Dar a, S. S. 1995: Environment al Chemi stry

Lt diNew Dellmidi a.

.De, A. K. 1989: Environment al Chemistry,
.DI PNR, 2004: Guidelines for the preparat

Department of I nfrastructure, Pl anning an
Sydney, NSW, Australia 2000.

.Do E, 1995:; The Environment al Conservati (

Government of Bangl adesh.

10DoE, E9A7 Guidel ines Dfeprart méuanst roifesenviron

Environment and Forest, Dhaka, Bangl adesh
11DOE, 1997: The Environment al Conservatio
Government of Bangl adesh.
12DoE, 2014: Environment al Management Pl ans
13GOB (2008): Dhaka Metropolitan Building (
and Removal) Rules, Government of Bangl ad
14Go B, 1992: Bangl adesh Environment al Pol i c
15GoB, 1995: Nati onal Environment al Managem
l16l.nternational Finance Corporation (I FC),
Health and Safety.
l17Kadiyali, Tr.afR.i c( EZW@74)n.eeri ng7ahdEdr anspoe
Del hi : Khanna Publishers.
18Mo EF, 2005: Air Quality Standard, Gover nme

N

O9MOEF, 2006: Ambient Noise quality Standar ¢
OMunn, R. E. 1979: Envi r-dcPrmercti gplal | mmalc tP rAscs

Wil ey and Sons.

21Regidor, J . R. , & Teodor o, R. V. (2005) . T
Management and Transportadowmnmnadll aohi E@ s i d
Society for Transpd3&21la.ti on Studi es, 5

22Shah, S. K. 2007: Environment al | mpact A

Devel opment Publishing House, Dhaka, Bang

23UrbanfOpénds, GardenbaddedlaPronhatt WaneAct

| E&f

BRAC Uni v-8rasliday ®dthaMarulBangl adesh 118



\

VoW W W W W W W W W W WYY YV VWV VY VW W Y

-

| E&f

Anne XM Layauntd Praposed

SEWAGE TREATMENT PLANT (STP)

CAPACITY — 20 m¥/hr.

Operationai Manual (Proposed)

FOR

BRAC UNIVERSITY

Project Location: Merul-Badda, Dhaka, Bangladesh

PREPARED BY

{yToTaL

Water Solution
Total Water Solution

House # 7(3" Floor) Road # 11,Sector-1 1,Uttra,Dhaka-1230,Bangladesh
Cell:01761049270,Email:raselme23@gmail. com

August 2016

AN AR e

e -
reasurer
3RAC Universit

BRAC Uni v-Basdidtay ®dhaMarulBangl adesh

Operational

%QWEMA%}-Z

119

I‘



TABLE OF CONTENTS o
SL NO. : Title of the Terms - Page No.
1 ETPDESIGNSUMMARY 3
1.1 Tank Volume and Retention Tinte 3
12 Chemical Dosing Requirements 4
13 ETP Process Flow Diagram 5
14 Wastewater Discharge Calculation 6
2 BASIC UNIT PROCESS & OPERATION 7
2.1  Manual Bar Screening 8
2.1  Equalization Tank 8
22 PVAGel Tank 9-12
23  Biological Tank 13-18
24  Secondary Clarifier Tank 19-22
3 MAINTENANCE INSTRUCTIONS 23
4 DRY SLUDGE CALCULATION 24
41 SLUDGE MANAGEMENT ; 25-26
5 MECHANICAL UNIT SPECIFICATION 27-28
6 LAB INSTRUMENT 29-31
2
s \ LN !\-——w_—_.‘_
] freasurer

) BRAC University

E&€f BRAC Uni v-Basliday &®»thaMarulBangl adesh 120



1

v W W W W W W W W W W e e W W W W W WS

| E&f

ETF Design Summary

bellow:

(1) Design Flow: 20 m'hr.

(2) Design Process: Biological

(3) Chemical Coagulant and Flocculants: De-Color & Polymer .

(4) Pollution Load :(According to STP Design Basics )

(5) Unit Process and Operations

(6) Dimensions of Every Tank ,Volume and Retention Time

The design Summary of Sewage treatment plant of Brac University are given

BRAC Uni v-Basiday

Hth aMear ulBangl adesh

BRAC University

Unit Name Volume of Tank (m’) | Retention Time (Hr.)
Bar Screen Chamber Suitable to drain line 3 Nos
Collection Tank 10 m’ 0.5
Equalization Tank 240 m’ 12
PVA Gel Tank 80 m’ 4
Biological Tank 480 m’ 10
Secondary Clarifier 100 m’ 5
Clear Water Tank 20 m’ [
Sludge Collection Tank 5m’ 0.25
3
L S P
freasurer”

121



i1

= o

Aisienun ovE

sienun OYNg
Jemseas|

E&f

Chemical Dosing Requirements:

L e P

Chemical Name

Dose Preparation

Remarks

De-Color .

Pour 1000 L fresh and pollution free in the Gazi Tank
* Add 8 kg De- Color in the Tank.
e Wait for 10 minutes and start dosing

As Required

Polyelectrolyte °

Pour 1000 L fresh and pollution free water in the Gazi Tank
® Add 1.5 kg polyelectrolyte in the Tank.
e Wait for 10 minutes and start dosing

As Required

ETP PROCESS FLOW DIAGRAM

Raw
Effluent b

Manual Bar Screening -

— ——

PVA Gel Tank

et I- PEBTREE e

BRAC Uni v-Basiday

Hth aMear ulBangl adesh

4

— Secondary Clarifier Tank |
8 Filter Feed Tank :

§_- et aton sy s l. s i

of §ORETIN,

(I :

off

©

=

S|

5

122



Wastewater Discharge Calculation for Brac University

Total Number of Student=11,000

o W W W W W W w S

- - - - > o e e

Per Student Water Consumption per day= 36 Ltrs.

Amount of water for 11,000 Student per Day =11,000 X 36=396 m3/day = 16.5 m3/hr.

Blower blow down and others = 24 m3/day=1 m3/hr.

Total Amount of waste water = 396 m3/day +24 m3/day = 420 m3/day= 18 m3/hr.

With safety margin, we have ensured 20 m3/hr or 480 m3/day flow rate of the Total ETP capacity.

(s

Wsiaar) o,

i ._.‘._Jﬂiy:gu-.\ p

-\.\'\.ovv\rvvvvvv.'-v.-."’x!""quqﬂg\‘yﬁf,f

Details Description of Effluent Treatment Plant

BASIC UNIT PROCESS & OPERATION:

Effluent treatment plant of Brac University was designed as compact Biological.

o

R ARV L 217

‘.ﬂ,_,!glfﬁleaa TS

| EEf BRAC Uni v-8rasliday ®»thaMeaerulBangl adesh

Manual Bar Screening
Equalization Tank

PVA Gel Tank

Biological Tank

Secondary clarifier Tank
Filter Feed Water Tank

Dual Media Filter

Sludge Collection Tank
Sludge De-Watering Machine

123



C s m e e e e W W W w W W W W W e W W

DESCRIPTION OF THE UNIT OPERATIONS:
Manual Bar Screening:

Maqual Bar Screen is a mechanical device which is used to remove large objectives such as floating dust ,Yarn and pieces of
fabrics from inlet waste water. Manual Bar Screen which are used in drain line.

Purpose of Manual Bar Screen:

* To remove suspended solid.
* Increasing efficiency of effluent transfer pump.

EQUALIZATION TANK:

Effluent is collected for equalization, which is designed for a normal storage minimum (10-12) hours. Coarse bubble aeration

is provifled by means of an air blower and distribution system to achieve a uniform and homogenous mixture of concentration
of the discharge.

Design Calculation for Equalization Tank:

!’7 Influent Flow, Q = 20 m3/hr.
:’5 Volume of Equalization tank is =240 m3
) Retention Time: 12 hr, :
4 Treasurer
i SRAC University
PVA Gel TANK: PVA Gel Tank Is Used PVA Gel Media. PVA-GEL BASED MOVING BED BIOFILM REACTOR
PROCESS is describe bellow.
1.01ntroduction;
Full-scale applications using different types of bio carriers for treating various kinds of wastewater have repeatedly
demonstrated enhanced performances in comparison with that of the conventional activated sludge process. In the moving-
bed biofilm reactor (MBBR) process, the carriers are suspended and moving in the entire water volume of the reactor and
retained by a sieve placed at the reactor outlet. Biomass grows on the surfaces of the carriers, while excess sludge detaches
from the carrier and is separated from the water downstream of the MBBR without any return of biomass (as in the
activated sludge process) to the bioreactor. Carriers can differ from each other in material composition, shape, specific
surface area and treatment capabilities.
8"\’K?—fUﬁi\/ersity 9 B
E&€f BRAC Uni v-Basliday &®»thaMarulBangl adesh 124



e e e e W W e W W W W W Y v e W W W W W W

One of the efficient carriers is PVA- gel which is made from polyvinyl alcohol is slightly heavier than water. The gel beads
consist of 4 mm diameter spheres that are hydrophilic in nature and have a very porous structure with only 10% solids and a
continuum of passages from 10 to 20 um in diameter tunneling throughout each bead. Depending on the operating conditions

one PVA-gel bead can hold up to 1 billion microorganisms. The Scanning Electron Microscope photograph and characteristics

of PVA gel can be shown in Figure and Table respectively. .

P ==
Treasuret
8RAC University
Charactoristicos of PYVA-Cicl '
T . £20degqer bors s PRITIVIIVIILS SO I EIN P21 Wihai s
Perararies corr Be octeaired,
T AQaitar Tesered s presiceiboles RO ROR wimAielery)

IS tirmany cw mrivieFe BragRians (eeirs eiore ticnial seisvalvel slicdva)
C Vgl can alie B ssedd fur bicdog il saibryficcl o

<ana darnn-u'w:anc-r:p:v:e;:o:.

TV FhR oo af anmncs <l e e I A oy Al
TP ez 1 tnchrziqimss te s,
S reirrisid,
Comparison or Capabiliry
—— B
Conventional svotem -y
o —
S A ctirated thige mk‘{f}—
Tank voloms eanhe reduesd to U6, o
7 volume load can he increazed by 6 fimes
«
Mcivated _ T gel
sledge RIS
11

Nresswepo—oo-—
BRAC-University

E&€f BRAC Uni v-Basliday &®»thaMarulBangl adesh 125



TECHNICAL SPECIFICATION

—

. PRODUCT NAME
2. SUPPLIER

3. SHAPE

4. COLOR

5. SIZE

@

. BOD LCADING RATE
7. SURACE AREA

8. DESIGN FLOW (MAX)
9. DESIGN BOD

10.PVA GEL QUANTITY
11.PACKING RATIO

12.PACKAGING TYPE

PVA GEL
KURARAY JAPAN
SPHERICAL BEAD
WHITE
4-5 mm
25-30 kg/m3/Day
2500 m2/m3

30 M3/HR
650 mg/ltr
10 M3
10%

IBC CONTAINER

12

N

3RAC University

sign Calculation for PVA g

W W W W W W W W W W W W W W W

Influent Flow, Q = 20 m3/hr = 480 m3/day

Then, volume of PVA Gel Tank = 80 m3
Present Retention Time: 4 hr.

Biological Reactor (Aeration Tank):

The Acration process again takes place by which oxygen is added through the air pipe line in order to minimize the amount of
Bio-Degradable BOD Load from water. After the aeration tank the wastewater enters a secondary clarifier where the activated
sludge settles to the bottom and the clarified wastewater is discharged for further Treatment .

Biological treatment process where live micro-organisms are nourishing .Bacteria are populated in microbial process .These

micro-organisms digest remaining color of effluent as well as minimize Biochemical Oxygen Demand (BOD) & Chemical

Oxygen Demand (COD).ETP is operating almost 24 hours a day to ensure that the bacteria are provided with sufficient food.

& oxygen to keep them alive. Like other living creatures micro-organisms need a balance diet with source of carbon, Nitroge,
Phosphorous & Sulfur. Textile Wastes have enough carbon sulfur ( Sulphate), So lacking compound nitrogen & phosphorous
are adding from outside source of urea and di-ammonium phosphate (DAP). Activated sludge is a secondary biological

suspended growth treatment process that utilizes microorganisms in the wastewater to achieve treatment objectives.

| E€Ef BRAC Uni v-8rasiday

Hth aMear ulBangl adesh

13

-University

126



E&f

BDetails Besign Calculation for Biological Tank

Influent Flow, Q = 20 m3/hr = 480 m3/day
Volume of Aeration tank = 200 m3
Retention Time:10 hr.

Organic Load: Organic Load is defined Per Day Biological Oxygen Demand (BOD) Load. The equation for Organic Load is

shown below
Organic Load= Inlet Effluent BOD (mg/L) x ETP Flow Rate Per Day (m*/day)

Calculation of Organic Load:
ETP Flow Rate Per Day = 480 mllday

Inlet Effluent BOD =650 mg/L=0.65 Kg/ m’
Organic Load= Inlet Effluent BOD (mg/L) x ETP Flow Rate Per Day (m*/day)
=650 (mg/L) x 480 (m*/day)

=0.65 (Kg/m®) x 480 (m’/day)
=312 Kg per Day

(\___5;\_.\”———\14_‘

Treasure;”
BRAC Universit,

Mixed Liguor Suspended Solids (MLSS): The total suspended solids in the mixed liquor. MLSS can be expressed in units of )